
Ohio EPA Permit No.: 2PD00020*OD 
Application No: OH0025925 

Action Date: February 5, 2024
Effective Date: March 1, 2024
Expiration Date: February 28, 2029

 Ohio Environmental Protection Agency 
 Authorization to Discharge Under the 

 National Pollutant Discharge Elimination System 

In compliance with the provisions of the Federal Water Pollution Control Act, as amended (33 U.S.C. 
1251 et. seq., hereinafter referred to as the "Act"), and the Ohio Water Pollution Control Act (Ohio 
Revised Code Section 6111), 

City of Kenton 

is authorized by the Ohio Environmental Protection Agency, hereinafter referred to as "Ohio EPA," to 
discharge from the City of Kenton wastewater treatment works, located at 230 Gilmore Rd, Kenton, 
[...]
 
Fact Sheet for NPDES Permit Renewal, Kenton WWTP, 2023 

Page 5 of 35 
 

PROCEDURES FOR PARTICIPATION IN THE FORMULATION OF FINAL DETERMINATIONS 
 
The draft action shall be issued as a final action unless the Director revises the draft after consideration of the 
record of a public meeting or written comments, or upon disapproval by the Administrator of the U.S. 
Environmental Protection Agency. 
 
Within thirty days of the date of the Public Notice, any person may request or petition for a public meeting for 
presentation of evidence, statements or opinions.  The purpose of the public meeting is to obtain additional 
evidence.  Statements concerning the issues raised by the party requesting the meeting are invited.  Evidence 
may be presented by the applicant, the state, and other parties, and following presentation of such evidence other 
interested persons may present testimony of facts or statements of opinion. 
 
Requests for public meetings shall be in writing and shall state the action of the Director objected to, the 
questions to be considered, and the reasons the action is contested.  Such requests should be emailed to 
HClerk@epa.ohio.gov or mailed to: 
 

Legal Records Section 
Ohio Environmental Protection Agency 

P.O. Box 1049 
Columbus, Ohio 43216-1049 

 
Interested persons are invited to submit written comments upon the discharge permit.  Comments should be 
submitted by email to epa.dswcomments@epa.ohio.gov (preferred method) or delivered in person or by mail no 
later than 30 days after the date of this Public Notice.  Deliver or mail all comments to: 
 

Ohio Environmental Protection Agency 
Attention:  Division of Surface Water 

Permits Processing Unit 
P.O. Box 1049 

Columbus, Ohio 43216-1049 
 
The Ohio EPA permit number and Public Notice numbers should appear on each page of any submitted 
comments.  All comments received no later than 30 days after the date of the Public Notice will be considered. 
 
Citizens may conduct file reviews regarding specific companies or sites.  Appointments are necessary to conduct 
file reviews, because requests to review files have increased dramatically in recent years. The first 250 pages 
copied are free. For requests to copy more than 250 pages, there is a five-cent charge for each page copied. 
Payment is required by check or money order, made payable to Treasurer State of Ohio. 
 
For additional information about this fact sheet or the draft permit, contact James Morris, (614) 644-2146, 
James.Morris@epa.ohio.gov. 
 
INFORMATION REGARDING CERTAIN WATER QUALITY BASED EFFLUENT LIMITS 
 
This draft permit may contain proposed water-quality-based effluent limits (WQBELs) for parameters that are 
not priority pollutants.  (See the following link for a list of the priority pollutants: 
https://epa.ohio.gov/static/Portals/35/pretreatment/Pretreatment_Program_Priority_Pollutant_Detection_Limits.
pdf.) In accordance with ORC 6111.03(J)(3), the Director established these WQBELs after considering, to the 
extent consistent with the Federal Water Pollution Control Act, evidence relating to the technical feasibility and 
economic reasonableness of removing the polluting properties from those wastes and to evidence relating to 
conditions calculated to result from that action and their relation to benefits to the people of the state and to 



 
Fact Sheet for NPDES Permit Renewal, Kenton WWTP, 2023 

Page 6 of 35 
 

accomplishment of the purposes of this chapter.  This determination was made based on data and information 
available at the time the permit was drafted, which included the contents of the timely submitted NPDES permit 
renewal application, along with any and all pertinent information available to the Director.   
 
This public notice allows the permittee to provide to the Director for consideration during this public comment 
period additional site-specific pertinent and factual information with respect to the technical feasibility and 
economic reasonableness for achieving compliance with the proposed final effluent limitations for these 
parameters.  The permittee shall email to epa.dswcomments@epa.ohio.gov (preferred method) or deliver or mail 
this information to:   
 

Ohio Environmental Protection Agency 
Attention:  Division of Surface Water 

Permits Processing Unit 
P.O. Box 1049 

Columbus, Ohio 43216-1049 
 
Should the applicant need additional time to review, obtain or develop site-specific pertinent and factual 
information with respect to the technical feasibility and economic reasonableness of achieving compliance with 
these limitations, a written request for any additional time shall be sent to the above address no later than 30 
days after the Public Notice Date on Page 1. 
 
Should the applicant determine that compliance with the proposed WQBELs for parameters other than the 
priority pollutants is technically and/or economically unattainable, the permittee may submit an application for a 
variance to the applicable WQS used to develop the proposed effluent limitation in accordance with the terms 
and conditions set forth in OAC 3745-33-07(D).  The permittee shall submit this application to the above 
address no later than 30 days after the Public Notice Date. 
 
Alternately, the applicant may propose the development of site-specific WQS pursuant to OAC 3745-1-39.  The 
permittee shall submit written notification regarding their intent to develop site specific WQS for parameters 
that are not priority pollutants to the above address no later than 30 days after the Public Notice Date.   



 
Fact Sheet for NPDES Permit Renewal, Kenton WWTP, 2023 

Page 7 of 35 
 

LOCATION OF DISCHARGE/RECEIVING WATER USE CLASSIFICATION 
 
Kenton WWTP discharges to the Scioto River at River Mile 211.40. Figure 1 shows the approximate location of 
the facility. 
 
This segment of the Scioto River is described by Ohio EPA River Code: 02-001. A Hydrologic Unit Code: 
05060001-04-01, County: Hardin, Ecoregion: Eastern Corn Belt.  The Scioto River is designated for the 
following uses under Ohio’s WQS (OAC 3745-1-09): Warmwater Habitat, Agricultural Water Supply, 
Industrial Water Supply, and Primary Contact Recreation.  
 
Use designations define the goals and expectations of a waterbody.  These goals are set for aquatic life 
protection, recreation use and water supply use, and are defined in the Ohio WQS (OAC 3745-1-07).  The use 
designations for individual waterbodies are listed in rules -08 through -32 of the Ohio WQS.  Once the goals are 
set, numeric WQS are developed to protect these uses.  Different uses have different water quality criteria. 
 
Use designations for aquatic life protection include habitats for coldwater fish and macroinvertebrates, 
warmwater aquatic life and waters with exceptional communities of warmwater organisms.  These uses all meet 
the goals of the federal CWA.  Ohio WQS also include aquatic life use designations for waterbodies which 
cannot meet the CWA goals because of human-caused conditions that cannot be remedied without causing 
fundamental changes to land use and widespread economic impact.  The dredging and clearing of some small 
streams to support agricultural or urban drainage is the most common of these conditions.  These streams are 
given Modified Warmwater or Limited Resource Water designations. 
 
Recreation uses are defined by the depth of the waterbody and the potential for wading or swimming.  Uses are 
defined for bathing waters, swimming/canoeing (Primary Contact Recreation) and wading only (Secondary 
Contact which are generally waters too shallow for swimming or canoeing). 
 
Water supply uses are defined by the actual or potential use of the waterbody.  Public Water Supply 
designations apply near existing water intakes so that waters are safe to drink with standard treatment.  Most 
other waters are designated for agricultural water supply and industrial water supply. 
 
FACILITY DESCRIPTION 
 
Kenton WWTP was constructed in 1955 and last upgraded in 2000.  The average design flow is 2.4 million 
gallons per day (MGD) and the peak hydraulic capacity is 12 MGD.  Kenton WWTP serves the City of Kenton. 
Kenton WWTP has the following treatment processes (Figure 2): 
 

 Bar Screen 
 Influent Pumping 
 Comminution 
 Grit Removal 
 Pre-Aeration 
 Oxidation Ditch 
 Secondary Clarification 
 Ultraviolet Disinfection 
 Post Aeration 

 
 
 



 
Fact Sheet for NPDES Permit Renewal, Kenton WWTP, 2023 

Page 8 of 35 
 

Kenton WWTP has an internal bypass, monitored as station 602. When secondary treatment capacity is 
exceeded, excess flow is sent to a stormwater retention tank. Stored wastewater can be rerouted back to the 
influent pump station when influent flow rates recede. When the stormwater tank is full it overflows, bypassing 
treatment in the oxidation ditch. Bypass flow is then mixed with fully treated effluent at the UV system for 
disinfection and prior to monitoring at station 001, and then receives post aeration treatment before being 
discharged to the Scioto River. 
 
The City of Kenton has 100% separate sewers. 
 
The City of Kenton does not have an approved pretreatment program.  The City of Kenton has 25 non-
categorical users that discharge 0.05 MGD of flow. 
 
The City of Kenton’s potable water comes from groundwater wells. 
 
Kenton WWTP utilizes the following sewage sludge treatment processes: 
 

 Gravity Thickening 
 Aerobic Digestion 
 Polymer addition 
 Belt Press 
 Land Application 

 
Table 1 shows the last five years of sludge removed from Kenton WWTP. Treated sludge is land applied. 
 
DESCRIPTION OF EXISTING DISCHARGE 
 
Table 2 presents the effluent violations for Kenton WWTP during the previous five years. The Total Suspended 
Solids (TSS) violations were caused by high flow events resulting in bypass of flow and subsequent loading 
violations for TDS due to the high volume of effluent being discharged into Scioto River. The other violations 
were not caused by any known process error. 
 
Table 3 presents the average annual effluent flow rate for Kenton WWTP for the previous five years. Kenton 
WWTP estimates there is an infiltration/inflow (I/I) rate to the collection system of 0.3 MGD. Kenton is in the 
process of restoring their downtown collection system to reduce I/I. 
 
No SSOs were reported over the past five years.   
 
Table 4 presents data characterizing bypass activity at Kenton WWTP for the previous five years.  Bypasses are 
reported at station 602.  
 
Table 5 presents data characterizing the seasonal total phosphorus load from Kenton WWTP during the previous 
five years. 
 
Table 6 presents a summary of unaltered Discharge Monitoring Report (DMR).  Data are presented for the 
period January 2017 through April 2022, and current permit limits are provided for comparison.   
 
Table 7 summarizes the chemical specific data for outfall 001 by presenting the average and maximum PEQ 
values.   
 



 
Fact Sheet for NPDES Permit Renewal, Kenton WWTP, 2023 

Page 9 of 35 
 

Table 8 summarizes the results of acute and chronic Whole Effluent Toxicity (WET) tests of the final effluent, 
using the water flea (Ceriodaphnia dubia) and fathead minnow (Pimephales promelas) as test organisms. 
 
ASSESSMENT OF IMPACT ON RECEIVING WATERS 
 
Pursuant to Section 303(d) of the Clean Water Act, each state is required to develop and submit a list to US EPA 
of its impaired and threatened waters (e.g. stream/river segments, lakes). For each water on the list, the state 
identifies the pollutant(s) causing the impairment, when known. The Gander Run-Scioto River (upper) 
watershed assessment unit, which includes the Scioto River in the vicinity of Kenton WWTP, is listed as 
impaired for recreational use on Ohio’s 303(d) list.  
 
The Total Maximum Daily Load (TMDL) program focuses on identifying and restoring polluted rivers, streams, 
lakes and other surface water bodies.  A TMDL is a written, quantitative assessment of water quality problems 
in a water body and contributing sources of pollution. It specifies the amount a pollutant needs to be reduced to 
meet water quality standards (WQS), allocates pollutant load reductions, and provides the basis for taking 
actions needed to restore a water body.   
 
A draft Total Maximum Daily Load (TMDL) report for the Upper Scioto River was submitted for public 
comment in July 2014. 
 
An assessment of the impact of a permitted point source on the immediate receiving waters includes an 
evaluation of the available chemical/physical, biological, and habitat data which have been collected by Ohio 
EPA pursuant to the Five-Year Basin Approach for Monitoring and NPDES Reissuance.  Other data may be 
used provided it was collected in accordance with Ohio EPA methods and protocols as specified by the Ohio 
WQS and Ohio EPA guidance documents.  Other information which may be evaluated includes but is not 
limited to: NPDES permittee self-monitoring data; effluent and mixing zone bioassays conducted by Ohio EPA, 
the permittee, or U.S. EPA. 
 
In evaluating this data, Ohio EPA attempts to link environmental stresses and measured pollutant exposure to 
the health and diversity of biological communities. Stresses can include pollutant discharges (permitted and 
unpermitted), land use effects, and habitat modifications.  Indicators of exposure to these stresses include whole 
effluent toxicity tests, fish tissue chemical data, and fish health biomarkers (for example, fish blood tests). 
 
Use attainment is a term which describes the degree to which environmental indicators are either above or below 
criteria specified by the Ohio WQS (OAC 3745-1). Assessing use attainment status for aquatic life uses 
primarily relies on the Ohio EPA biological criteria (OAC 3745-1-07; Table 7-1). These criteria apply to rivers 
and streams outside of mixing zones.  Numerical biological criteria are based on measuring several 
characteristics of the fish and macroinvertebrate communities; these characteristics are combined into 
multimetric biological indices including the Index of Biotic Integrity and modified Index of Well-Being, which 
indicate the response of the fish community, and the Invertebrate Community Index, which indicates the 
response of the macroinvertebrate community. Numerical criteria are broken down by ecoregion, use 
designation, and stream or river size.  Ohio has five ecoregions defined by common topography, land use, 
potential vegetation and soil type. 
 
Three attainment status results are possible at each sampling location -full, partial, or non-attainment.  Full 
attainment means that all of the applicable indices meet the biocriteria.  Partial attainment means that one or 
more of the applicable indices fails meet the biocriteria.  Nonattainment means that either none of the applicable 
indices meet the biocriteria or one of the organism groups indicates poor or very poor performance.  An aquatic 
life use attainment table (see Table 9) is constructed based on the sampling results and is arranged from 
upstream to downstream and includes the sampling locations indicated by river mile, the applicable biological 



 
Fact Sheet for NPDES Permit Renewal, Kenton WWTP, 2023 

Page 10 of 35 
 

indices, the use attainment status (i.e., full, partial, or non), the Qualitative Habitat Evaluation Index, and 
comments and observations for each sampling location.  
 
The Scioto River in the study area covered by this report was evaluated by Ohio EPA staff for aquatic life and 
recreational use potential during the 2009 and 2011 field seasons. This assessment included the collection of 
water chemistry and biological sampling at numerous sites in the upper Scioto River. A summary of the results 
from this assessment for the interactive segment covered in the report can be found in Table 11. 
 
The attainment status of the Scioto River watershed is reported in the final technical support document: 
Biological and Water Quality Study of the Upper Scioto River Watershed, OEPA, 2012. 